n Tubos de Acero de México, S.A.
enarls Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: Page /Pagina: || 09229989 1100tel
CERTIFICADO DE PRUEBAS EN FABRICA 12021714 1/6
Date / Dia: March 31, 2012
Customer / Cliente: IIESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order ltem / Orden Cliente - item: Cus‘tomer'sRﬁe;ferem:e 1 Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A 11888 173334/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 1 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.28 INCH 040 19.69 /2133 FT 21.260 FT 414.468 LB 18.99 LBIFT
168.3 X 7.1 MM 6.00/ 6.50 MTS 6.480 MTS 188.000 KG 28.22 KG/IM

Specimen condition Specimen dimensions Test Y.S. UT.sS. Y.S.MUTS Elongation / Alargamiento J
HeatN° } Sample N°| Condicion de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req. N -
Colada N° | MuestraN°| Ls Sc | Type} Or Size Area Temp. {Min: 290 Min: 415 Reg. Max. Lo Min. obt. |-
_Tipo Tamano Seccién | ensayo|Max: - Max: - -
mm mm2 °C mpa mpa in % % &
03220 87394 B AM Ss L 25.35 X-07.26 184,04 RT 349 522 0,67 2 242 37.0.4
AM: As manufactured / Segin proceso de fabricacion Ls: Location of sample / Ubicacién de [a muestra Ori: Orientation / Orientacion %S Specimen condition / Condicion de la probeta
B: Body / Cuerpo Max: Maximum / Maximo Req. Max: Required maximum / Méximo requerido Ss: Strip specimen / Muestra rectangular

Req: Required / Requerido o U.T.S: Ultimate tensile strength ! Resstencta
oom temperature’/ Temperatura ambie 1 Y.s:Yield strength / Fluencia’

A Longltudmal/Longltudmal R Min: M|n|mum1 Mlmmo
= txal length/Longltud inicial - "Obx Obtamedl Obtemdo

Col. 2JCol'3

Heat Ne -
Colada N"

Sample IN° [P
Muestra N°®

This oeruﬁwte is xssued by a computenzed system:: and itis valld w1th electronic signature. On the ongmal cemﬁwte the:! trade-mark green; colored :
'Tena smmped in case the owher of the onglnal oemﬁcate would release a copy of it, fie mustattest lts confonmty 1o the original one 1akmg
upon -himself.the! responsxbnhty for any unlawful or:not allawed use. Any alteration andfor falsxfiwt\on will be subjected tothe law.

Este _cemﬁcado se emite mediante sistema computanzado y es validado oon firma electronica.  Ei certificado original posee impreso el Iogo
- ‘ans color verde. En casoc de que el poseedar.del certificado_entregue una copia, deber garantxzar la conformidad con e original haciéndose
Ll responsable por cualquier uso ilegal o indebido. Cualqmer alteracion ylo falsificacion estara su;eta aila ley
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Tenaris

: CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero: Page / Pagina:

CERTIFICADO DE PRUEBAS EN FABRICA

12021714

2/6

Date / Dia: March 31, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order Item / Orden Cliente - ltem: -Customer’s Reference / Ref. det Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 11888 173334/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: i Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Céduia: Length / Longitud: Quantity / Cantidad: 1 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.28 INCH 040 19.69/ 2133 FT 21.260 FT 414.469 LB 18.99 LB/FT
168.3 X 7.1 MM 6.00 /6.50 MTS 6.480 MTS 188.000 KG 28.22 KG/M

Composition % / Composicion %
X 100 X 1000 X 10000 xwo 1

ClMn] si|C| M} S P Ni V] cCuj Al]Sn]As|Nb| Ti | Ca}j B N |Col. 1}Col. 2}Col. 3¢
H Max | 28 [ 120] - | 40| 15 | 30 | 30 Ta00| 80 | 400| - - - - -~ - - - 6| 100 § 15
Min -] 29| 10 - -] = - - -4 - - - - - - - - - - - L=

HeatN° | SampleN° [P Max | 28 | 120] - | 40 | 15 | 30 | 30 [ 400} 80 | 400| - - - - - - - - 6 J100) 154
Colada N° | Muestra N° Min - 29 10 - - - - - - - - - - - - - - - - - e

03220 87395 P 17 74 29 10 § 04| 36 5 20 0 43 20 3 1 0 0 18 0 60 0 {167] O l
Col. 3: SUMA Nb+V+T e Max, MaxnmumlMaxumo

...P: Product / Producto

. H:Heat/Colada

mrmum / Mmlmo

Tndividuals ] individuzles
Mex: 220 | Var-

: Requ[red values
Valores requendos

Hardness type HRC o

‘HeatN®_ | SampleN° Specimen condition
Colada N Muestra N° Ls Sc
y 87594 B — AN 777 |
37395 B . AM 774

W: Middle wall / Centro
. Quad’ Quadrant / Cuadrante

JAM: As manufacluredl Segun proceso de fabnwuon . \' . Ls ocatxon of sample I Ub\(:acmn de la muestra .. Var: Variation / V‘aﬁgg: n

] Avg Average/ Pmmedlo Max' Maxmuml Maxumo

Este cemf cado se emite mediante sistema compm:anzado ¥ es valndado con firma electronica.  El certificado original posee [mpreso el logos:
- ITenanis color verde. En caso de que €l poseedor-del certificado entregue una copia, debera garantizar ia conformidad con el original haqendose
i nesponsable por cualquier uso ilegal o indebido: Cualqwer aiteraubn y{o falsrﬁcacaén estara sujeh ala ley

Thiscertificate’is |ssued by a computenzed system and ﬁ 1s valld with electronic signature. On the oniginal oemf cate the trade—mark green colored:: -
Tenaris’ is stamped n case the owner of 'lhe ongmal oemﬁw!e would release a copy of it, he. must attest s conformltytn the original one ing - e
upon hlmself the responsvbmty for any unlawful or not allowed use. Any alteration andlor falsxﬁcatxon w«ll be sub]ec’ted 1o the law. “ g

F0R03,171;1 :




Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO
(52) 229 989 1100 tel
(52) 229 989 1600 fax

Number / NGmero:

. CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Page / Pagina:

12021714 3/6

Date / Dia: March 31, 2012

‘Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order Iltem / Orden Cliente - ltem: Customer's Reference / Ref. del Cliente:  |Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 11888 173334/01

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SiN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Stee! Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 1 Pcs/Pz Nominal Weight / Peso Nominal:

6.625 X 0.28 INCH 040 19.69/21.33 FT 21.260 FT 414.469 LB 18.99 LBIFT

168.3 X 7.1 MM 6.00/6.50 MTS 6.480 MTS 188.000 KG 28.22 KG/M

Min: Minimum / Minimo

IB: Body / Cuerpo

Standard / Norma:
Heat N° | Sample N° Result
Colada N° | Muestra N° Resultado
03220 87394 Good / Bueno

Restlts / Resultado

- "Pressure / Presion Trme/ Tempo

Value / Valor -

‘ Unrt/ Uﬁidéd - ‘ \SecondslSegundos

TR i ‘Satisfactory/ Satisfactorio -

Este cerificado se emite mediante sistema computanzadc y.es vahdado ‘con firma electronica.  E! certificadoe original posee impreso el Icgo i
Tenaris color verde. En caso de que el poseedor del certificado. entxegue una copia, debera gamnt:zar la conformidad con el original hauéndose
responsable por cualquier uso ilegal o indebido: Cualquner alteraclén iylo falsificacion estard su;eta a la ley

, . \ G FOR031 71

| This: cemﬁcate is sssued by a computenzed system and lt is vahd wnth electronic signature. On the ongmal certificate’ the: trade-mark green colored
: "Tenans is stamped Incase the owner of the. ongmal cemﬁwte would release a copy of it, he must aﬁes\ its nfonmty fo the original one
upon hxmself the: responsxblllty for any: unlawful or notaliowed use Any alteration andlor falsrﬁmﬁon wm be sl ed 1o !he law. .




] Tubos de Acero de México, S.A.
e na rls ’ Carret. México Veracruz Km 433.7 SN
¢ Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

: CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: | Page/Pagina: (52) 220 S80 nc0sel
CERTIFICADO DE PRUEBAS EN FABRICA 12021714 4/6 ’
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order ltem / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 11888 173334/01
IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: ’ Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA : BARNIZADO
Standard or Specification / Normas o Especificaciones: Stee! Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 : B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 1 Pcs/Pz Nominal Weight / Peso Nominat:
6.625 X 0.28 INCH 040 19.69/21.33FT 21.260 FT 414469 LB - 18.99 LB/FT
|168.3 X7.1 MM 6.00/6.50 MTS 6.480 MTS 188.000 KG 28.22 KG/M

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamento del tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius

Tyne
Tipo

asrolled

Supplemetitary Information
Informacion Suplementana

‘ Fabnmdo por TenansTamsa
@ Fabncauon del acero \ G
. Homo de Areo Elednco-Homo de Af nacnon-Maquma de Colada Contmua

Acero wlmado ‘ we .

. Matenal hbre de contamlnauon de Mercuno :
. [No reparado por soldadura :
\ Cont |‘,no destructivo. Satisfactorio
- {Método de inspeccion
EM( FLV! MPI -
G API SPEC 5L,0CTOBER 1, 2007,FE. 20090101IASTM A1 06 1 1I

- ASTM A53,10/ASME SA106,2010

‘ MATERIAL DE ACUERDO A NACE MR0175-2003

o Manirfactured by TenarisTamsa
. Steel makxng prooess .

o Electnc Arc Fumace-LadIe Fumaoe—Contmuous Castmg Machme‘

FuﬂyKlledSteel o :

Jmaterial free from. Mercury contammatlon B

Not repanred by weldmg

Non destructwe test Sausfactory

Yinspection method

—EMI= FLV( MPi- - L

|APISPEC 5L OCTOBER 1, 2007,FE. 20090101IASTM Al os 1

|AsTm As3, 10/ASME SA106,2010 ¢

; MATERIAL ACCORDING TO NACE MR0175—2003

Tins cemﬁmte is lssued by a computenzed system and (t (s vahd wnh electronic signature. Onithe ongmal cemﬁ:zte the trade-mark green colcred
I Tenarisis stamped in case the owner, of the: ongmal Certificate would release a copy of it, he must attest: its conformnty to the onglnal one taking
upon hxmself the. respcns|b1hty for any. unlawful or not allowed use. Any alteration and/or falsrﬁuuon will be bjected o the law.

Ténans ‘color verde. En caso de que el poseedor del Certificado “entregiie’una copia, deberd garamlzar la conformidad con el original haqéndnse

mﬁcado se emite mediante sistema computanzado yes =5 validado con firma electronica.  El certificado oniginal posee impreso eI Iogo :
responsable por cualquier usoc ilegal o indebido. Cuatquler alteracuén ylo falsificacion estard sujeta ala ley

FoRo31371




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Deifino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12021714

Page / Pagina:

5/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: March 31, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V.

Customer’s Order item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacion de Venta:

N/A 11888 173334/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP1 SPEC 5L,O0CTOBER 1, 2007 BrX42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 1 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.28 INCH 040 19.69/21.33 FT 21.260 FT 414.469LB 18.99 LBIFT
168.3 X7.1 MM ‘ 6.00/6.50 MTS 6.480 MTS 188.000 KG 28.22 KG/M

Supplementary Information
informacion Suplementaria

Tamsa Ref: 225178

|Tamsa Ref: 225178

Heat N° Quantity Length
Colada N° Cantidad Longitud
(Pieces) (ft) (m)
03220 1 21.26 ] 6487
\ ' Average length per pipe Nominal weight per. pip’e:‘
-1 U'ongitud promedio por tubo *'Peso nommal portubo
e (m) : (lb/ﬁ)‘ Gitkalm)
I‘ T 6.48 mﬂ e 29.012

JThisice

# -
te is |ssued by a computenzed system anditis valid-with electronic signature. Onithe ongmal cemﬁate the trade-mark green oolnred
{fTenaristis stamped: ln case the owner ofthe onglnal oemﬁwte would release a copy of it, he must attestits oonfonmtyto the original one takmg

it ity for any unlawful or not allowed use. Any alteration andlorfalslﬁmuon will.be Ssubj eded to the law.

‘jEste mﬁwdo se emite mediante sistema oomputanzado y es valldado con firma electronica.  El certificado original posee impreso el logo
- Tenans oolor verde. En caso de que el poseedor del certificado enxregue una copia, deberd garantlzar fa conformidad con el original haaendcse
'. responsable por cualquier uso ilegal o indebido: Cualquxer alteracwn ylo fa]sxﬁmqén estaré su;ew ala ley
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA | Numbor/Nimewo: - | Page/ Pagina (52 329 583 1800 fox

CERTIFICADO DE PRUEBAS EN FABRICA 12021714 6/6
Date / Dia: March 31, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order item / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 11888 173334/01

{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 1 Pcs/Pz Nominal Weight / Peso Nominal:
6.625 X 0.28 INCH 040 19.69 /2133 FT 21.260 FT 414469 LB 18.99 LB/FT

168.3 X 7.1 MM 6.00 / 6.50 MTS 6.480 MTS 188.000 KG 28.22 KG/M

This is 1o certity that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.

CUSTOMER . THIRD PARTY

TENARIS Q,___LITY DEPARTMEN I SIGNATURE

INSPECTION COMPANY
COMPARIA DE INSPECCION

NO APLICA
Employee Name: N/A

QUALITY CERTIFICATION DEPT: it i = CHIEF OF QUALITY CERTIFICATION DEPT.

DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Thls oemﬁwte is: xsued by a computenzed system and lt i vahd with electronic signature. On the onglnal cemﬁwte the trade—mark green oolomd
"Tenans IS stamped JIn case the owner of the ongmal eemﬁﬁte would release a copy of it, he must attest conformxty to the original one takl
; upon hlmsetfthe respons«blllty for any unlawful or.not: alluwed use. Any alteration and/or talsification will be Jeded 1o the law. 5

Teresa M. Castella Abraham Ricardo Lozano Armenta..c.orn.....

: Este cemﬁwdo se emite mediante sistema compuwnzado y es vahdado con firma electronica.  El certificado originat posee impreso el logo™:
y Tenans oolor verde. En caso de que ! poseedor del cemﬁczdo entreque una copia, debera garannzar {a conformidad con el original haciéndose:
3 responsable por cualquier uso ilegal o indebido. Cualquier altemqén ylofalsificacion estara sujeta alaley.

FOR03171 =




